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POS Article no. Description Quantity Unit
59 5.955-780.0 Spare parts list BR 700 1 PC

Item text2: 19902040



59 Spare parts list BR 700 (5.955-780.0)
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POS Description Quantity Unit
10 Appliance top part 1 PC
20 Water tank 1 PC
30 Shearing shackle 1 PC
40 Piping 1 PC
50 Switch box 1 PC
60 Control system 1 PC
70 Suction mechanism 1 PC
80 Suspension work head BR 700 1 PC
90 Transmission BR 700 1 PC
100 Work head 1 PC
110 Transmission work head 1 PC
120 Battery and battery charger 1 PC
130 Hoisting motor individual parts 1 l
140 Pad roll 1 PC
150 Add-on kit valve 1 PC
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POS Description Quantity Unit Remark Foot note text
11 Appliance top part 1 PC BAT VERSION 1

Item text1: / 1.990-121.0
12 Appliance top part 1 PC BAT VERSION 2
13 Appliance top part 1 PC PACKAGE VERSION 1
14 Appliance top part 1 PC PACKAGE VERSION 2
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11 Appliance top part
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POS Article no. Description Quantity Unit Foot note text
1 5.039-021.0 Tub 1 PC
2 5.066-807.0 Cover 1 PC
4 7.304-395.0 Hexagonal head screw M8x16-8.8-A2E ISO 11 PC
5 7.777-999.0 Stockpiling discontinued 1 PC
6 5.332-075.0 Helical spring 1 PC
7 5.481-168.0 Lever 1 PC
8 7.462-012.0 Fork head G 6x24-ST-A2E DIN 71752 1 PC
9 6.316-056.0 Bolt 1 PC
10 6.303-140.0 Screw M 6X 22 1 PC
12 7.312-003.0 Washer 6 -200HV-A3E ISO 7089 1 PC
13 7.311-422.0 Hexagon nut M 6-1.4305 ISO 10511 7 PC
14 7.777-999.0 Stockpiling discontinued 1 PC
15 7.316-224.0 Bolt B8,0x18-ST-A2E ISO 2341 1 PC
16 5.019-321.0 Angle 1 PC
17 7.316-336.0 Cotter 2x16-St-A2E ISO 1234 1 PC
18 7.312-004.0 Washer 8 -200HV-A3E ISO 7089 13 PC
19 7.311-427.0 Hexagon nut M8 -04-A2E DIN 985 2 PC
21 7.305-253.0 Countersunk screw M 4x12-4.8-A2E ISO 70 4 PC
22 7.312-001.0 Washer 4 -200HV-A3E ISO 7089 4 PC
23 7.311-001.0 Hexagon nut M4 -6-A2E ISO 4032 4 PC
24 6.372-069.0 Cover stay 340mm 1 PC
26 7.312-276.0 Washer 6 -200HV-A2E ISO7093-1 4 PC
27 7.306-092.0 Screw M6x20-ST- 8.8-R3R (IN6RD) 2 PC
28 7.303-047.0 Screw M6x16 -St-R3R (In6Rd) 2 PC
29 5.042-901.0 Holder 1 PC
30 7.343-484.0 Snap ring 8 -1.4310 DIN 9925 1 PC
31 7.312-155.0 Washer 8-160HV-A3E ISO 8738 2 PC
32 5.305-241.0 Shaped screw 1 PC
33 5.332-076.0 Helical spring 1 PC
34 6.435-710.0 Castor oil resistant 2 PC ANTI-STRIP, OIL RESISTANT
35 7.311-004.0 Hexagon nut M8 -8-A3E ISO 4032 10 PC
36 7.306-193.0 Screw M6x16 -A2-70 (In6Rd) 2 PC
37 5.004-685.0 Strap 2 PC



11 Appliance top part

Valid on 11.10.2021 Page 9 / 95

POS Article no. Description Quantity Unit Foot note text
38 7.777-999.0 Stockpiling discontinued 1 PC
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12 Appliance top part
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POS Article no. Description Quantity Unit Foot note text
1 5.039-021.0 Tub 1 PC
2 5.066-807.0 Cover 1 PC
4 7.304-395.0 Hexagonal head screw M8x16-8.8-A2E ISO 1 PC
5 7.777-999.0 Stockpiling discontinued 1 PC
6 6.330-093.0 Extension spring 1 PC
7 5.481-185.0 Lever 1 PC
13 7.311-422.0 Hexagon nut M 6-1.4305 ISO 10511 7 PC
15 7.316-224.0 Bolt B8,0x18-ST-A2E ISO 2341 1 PC
17 7.316-336.0 Cotter 2x16-St-A2E ISO 1234 1 PC
18 7.312-004.0 Washer 8 -200HV-A3E ISO 7089 13 PC
21 7.305-253.0 Countersunk screw M 4x12-4.8-A2E ISO 70 4 PC
22 7.312-001.0 Washer 4 -200HV-A3E ISO 7089 4 PC
23 7.311-001.0 Hexagon nut M4 -6-A2E ISO 4032 4 PC
24 6.372-069.0 Cover stay 340mm 1 PC
26 7.312-276.0 Washer 6 -200HV-A2E ISO7093-1 4 PC
27 7.306-092.0 Screw M6x20-ST- 8.8-R3R (IN6RD) 2 PC
34 6.435-710.0 Castor oil resistant 2 PC ANTI-STRIP, OIL RESISTANT
35 7.311-004.0 Hexagon nut M8 -8-A3E ISO 4032 2 PC
36 7.306-193.0 Screw M6x16 -A2-70 (In6Rd) 2 PC
37 5.004-685.0 Strap 2 PC
38 7.777-999.0 Stockpiling discontinued 1 PC
46 5.042-945.0 Holder 4 PC
47 5.503-013.0 Sheet metal component closure 1 PC
50 7.313-004.0 Spring washer B 8-FSt-A3E DIN 127 1 PC
51 7.306-524.0 Cylinder head screw M 8x30-4.8-A2E ISO 1 PC
52 6.368-270.0 Protecting cap 2 PC
54 7.303-193.0 Saucer-head screw M 8x16-4.6-A0P DIN 60 8 PC
55 7.311-427.0 Hexagon nut M8 -04-A2E DIN 985 8 PC
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POS Article no. Description Quantity Unit Foot note text
1 5.039-021.0 Tub 1 PC
2 5.066-807.0 Cover 1 PC
4 7.304-395.0 Hexagonal head screw M8x16-8.8-A2E ISO 11 PC
5 7.777-999.0 Stockpiling discontinued 1 PC
6 5.332-075.0 Helical spring 1 PC
7 5.481-168.0 Lever 1 PC
8 7.462-012.0 Fork head G 6x24-ST-A2E DIN 71752 1 PC
9 6.316-056.0 Bolt 1 PC
10 6.303-140.0 Screw M 6X 22 1 PC
12 7.312-003.0 Washer 6 -200HV-A3E ISO 7089 4 PC
13 7.311-422.0 Hexagon nut M 6-1.4305 ISO 10511 7 PC
14 7.777-999.0 Stockpiling discontinued 1 PC
15 7.316-224.0 Bolt B8,0x18-ST-A2E ISO 2341 1 PC
16 5.019-321.0 Angle 1 PC
17 7.316-336.0 Cotter 2x16-St-A2E ISO 1234 1 PC
18 7.312-004.0 Washer 8 -200HV-A3E ISO 7089 15 PC
19 7.311-427.0 Hexagon nut M8 -04-A2E DIN 985 2 PC
20 4.050-310.0 Base frame complete 1 PC
21 7.305-253.0 Countersunk screw M 4x12-4.8-A2E ISO 70 4 PC
22 7.312-001.0 Washer 4 -200HV-A3E ISO 7089 4 PC
23 7.311-001.0 Hexagon nut M4 -6-A2E ISO 4032 4 PC
24 6.372-069.0 Cover stay 340mm 1 PC
26 7.312-276.0 Washer 6 -200HV-A2E ISO7093-1 8 PC
27 7.306-092.0 Screw M6x20-ST- 8.8-R3R (IN6RD) 4 PC
28 7.303-047.0 Screw M6x16 -St-R3R (In6Rd) 2 PC
29 5.042-901.0 Holder 1 PC
30 7.343-484.0 Snap ring 8 -1.4310 DIN 9925 1 PC
31 7.312-155.0 Washer 8-160HV-A3E ISO 8738 2 PC
32 5.305-241.0 Shaped screw 1 PC
33 5.332-076.0 Helical spring 1 PC
34 6.435-710.0 Castor oil resistant 2 PC ANTI-STRIP, OIL RESISTANT
35 7.311-004.0 Hexagon nut M8 -8-A3E ISO 4032 12 PC
36 7.306-193.0 Screw M6x16 -A2-70 (In6Rd) 2 PC



13 Appliance top part
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POS Article no. Description Quantity Unit Foot note text
37 5.004-685.0 Strap 2 PC
38 7.777-999.0 Stockpiling discontinued 1 PC
41 5.046-923.0 Sheet metal component 1 PC
42 7.311-003.0 Hexagon nut M6 -8-A2E ISO 4032 4 PC
44 7.304-382.0 Hexagonal head screw M 6x12-8.8-A2E ISO 4 PC
45 5.305-246.0 Shaped screw 4 PC
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14 Appliance top part

Valid on 11.10.2021 Page 16 / 95

POS Article no. Description Quantity Unit Foot note text
1 5.039-021.0 Tub 1 PC
2 5.066-807.0 Cover 1 PC
4 7.304-395.0 Hexagonal head screw M8x16-8.8-A2E ISO 8 PC
5 7.777-999.0 Stockpiling discontinued 1 PC
6 6.330-093.0 Extension spring 1 PC
7 5.481-185.0 Lever 1 PC
12 7.312-003.0 Washer 6 -200HV-A3E ISO 7089 4 PC
13 7.311-422.0 Hexagon nut M 6-1.4305 ISO 10511 6 PC
15 7.316-224.0 Bolt B8,0x18-ST-A2E ISO 2341 1 PC
17 7.316-336.0 Cotter 2x16-St-A2E ISO 1234 1 PC
18 7.312-004.0 Washer 8 -200HV-A3E ISO 7089 15 PC
20 4.050-335.0 Base frame 1 PC
21 7.305-253.0 Countersunk screw M 4x12-4.8-A2E ISO 70 4 PC
22 7.312-001.0 Washer 4 -200HV-A3E ISO 7089 4 PC
23 7.311-001.0 Hexagon nut M4 -6-A2E ISO 4032 4 PC
24 6.372-069.0 Cover stay 340mm 1 PC
26 7.312-276.0 Washer 6 -200HV-A2E ISO7093-1 8 PC
27 7.306-092.0 Screw M6x20-ST- 8.8-R3R (IN6RD) 4 PC
34 6.435-710.0 Castor oil resistant 2 PC ANTI-STRIP, OIL RESISTANT
35 7.311-004.0 Hexagon nut M8 -8-A3E ISO 4032 14 PC
36 7.306-193.0 Screw M6x16 -A2-70 (In6Rd) 2 PC
37 5.004-685.0 Strap 2 PC
38 7.777-999.0 Stockpiling discontinued 1 PC
41 5.046-923.0 Sheet metal component 1 PC
42 7.311-003.0 Hexagon nut M6 -8-A2E ISO 4032 4 PC
44 7.304-382.0 Hexagonal head screw M 6x12-8.8-A2E ISO 4 PC
45 5.305-246.0 Shaped screw 4 PC
46 5.042-945.0 Holder 4 PC
47 5.503-013.0 Sheet metal component closure 1 PC
50 7.313-004.0 Spring washer B 8-FSt-A3E DIN 127 1 PC
51 7.306-524.0 Cylinder head screw M 8x30-4.8-A2E ISO 1 PC
52 6.368-270.0 Protecting cap 2 PC
53 5.390-875.0 Information sign 1 PC



20 Water tank
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POS Description Quantity Unit Foot note text
21 Tank individual parts 1 PC
22 Immersion pump 1 PC VERSION 1
23 Immersion pump 36 V 1 PC VERSION 2
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POS Article no. Description Quantity Unit Foot note text
1 5.063-760.0 Cover 1 PC
2 7.306-106.0 Cylinder head screw M8x70 -8.8-A2E ISO4 2 PC
3 6.366-043.0 Sealing profile 1 m TO ORDER AS CUT GOODS
6 5.034-479.0 Retaining bracket 2 PC
7 5.367-032.0 Diaphragm 1 PC
8 5.071-105.0 Tank 1 PC
9 5.363-344.0 Joint ring 1 PC
10 6.631-846.0 Float regulator 1 PC
11 6.641-654.0 Flat gasket 13X20 1 PC
12 6.641-483.0 Locknut PG7 1 PC
13 6.641-873.0 Cable gland PG9 1 PC
14 6.641-655.0 Flat gasket 16x24 1 PC
15 6.641-485.0 Locknut PG 9 1 PC
16 7.343-300.0 Lock washer 7-A2 DIN 6799 4 PC PAY ATTENTION TO VERSION
17 5.042-904.0 Holder 1 PC PAY ATTENTION TO VERSION
18 7.311-065.0 Hexagon nut M 5-A2-70 ISO 4032 4 PC PAY ATTENTION TO VERSION
19 7.312-267.0 Washer 5-A2 ISO 7094 2 PC PAY ATTENTION TO VERSION
20 7.777-999.0 Stockpiling discontinued 1 PC PAY ATTENTION TO VERSION
21 5.443-375.0 Hose stem 1 PC
22 6.362-170.0 O-Ring seal 11,3 X 2,4-NBR 70 1 PC
23 6.388-546.0 Hose clip 1 PC
24 6.388-248.0 Hose DN12,7 1 m TO ORDER AS CUT GOODS
25 5.019-309.0 Angle 1 PC
26 7.312-004.0 Washer 8 -200HV-A3E ISO 7089 2 PC
27 7.304-394.0 Hexagonal head screw M8x12 -8.8-A2E ISO 1 PC
28 7.311-004.0 Hexagon nut M8 -8-A3E ISO 4032 1 PC
29 7.304-397.0 Hexagonal head screw M8x20-8.8-A2E ISO 1 PC
30 6.680-124.0 Hose fresh water complete 1 PC
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POS Article no. Description Quantity Unit Foot note text
0 7.777-999.0 Stockpiling discontinued 1 PC
1 4.645-332.0 HOSE CONNECTOR 1/2" / 5/8" OPP 1 PC
2 6.388-248.0 Hose DN12,7 1 m TO ORDER AS CUT GOODS
3 6.389-899.0 Angle bushing 1 PC
4 6.363-273.0 O-Ring seal 11,0 x 2,0 2 PC
5 5.110-577.0 Sleeve 1 PC
6 6.473-218.0 Rotary shaft seal 2 PC
7 7.312-042.0 Washer 4 -CuZn-E2E ISO 7090 4 PC
8 7.306-205.0 Screw M4x8 -A2-70 ISO 14853 4 PC
9 6.473-215.0 Impeller immersion pump 1 PC
10 6.473-217.0 O-Ring seal immersion pump 1 PC
11 6.473-214.0 Suction cover 1 PC
12 5.060-599.0 Valve housing 1 PC
13 7.777-999.0 Stockpiling discontinued 4 PC
14 7.777-999.0 Stockpiling discontinued 1 PC
15 7.343-487.0 Snap ring 55 -1.4310 DIN 9925 2 PC
16 7.777-999.0 Stockpiling discontinued 1 PC
17 7.777-999.0 Stockpiling discontinued 1 PC
18 6.362-475.0 O-Ring seal 44,17X 1,78-NBR 70 2 PC
19 7.777-999.0 Stockpiling discontinued 1 PC
20 6.362-638.0 O-Ring seal 6,0 X 3,0 1 PC
21 5.115-645.0 Washer 1 PC
22 5.402-546.0 Screw union 1 PC
23 7.311-067.0 Hexagon nut M 6-A2-70 ISO 4032 2 PC
24 7.777-999.0 Stockpiling discontinued 1 PC
25 6.641-640.0 Wire protecting sleeve D21 1 PC
26 5.046-893.0 Sheet metal component 1 PC
27 5.046-892.0 Sheet metal component 1 PC
28 6.414-453.0 Filter 1 PC
29 7.311-400.0 Cap nut M 6-CU3-E2E DIN 1587 1 PC
30 6.388-546.0 Hose clip 1 PC



23 Immersion pump 36 V
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POS Article no. Description Quantity Unit Foot note text
0 4.540-064.0 Immersion pump 36V 1 PC
1 4.645-332.0 HOSE CONNECTOR 1/2" / 5/8" OPP 1 PC
2 6.388-248.0 Hose DN12,7 1 m TO ORDER AS CUT GOODS
3 6.901-027.0 Shrink hose 1 m TO ORDER AS CUT GOODS
4 6.641-474.0 Cable tape 8-210 1 PC
5 6.414-521.0 Filter 1 PC
6 6.473-215.0 Impeller immersion pump 1 PC
7 5.115-778.0 Washer 1 PC
8 5.001-800.0 Locking plate 1 PC
9 5.060-639.0 Housing iImpeller 1 PC
10 5.001-662.0 Plate 2 1 PC
11 7.303-118.0 Screw 5x40 -A2-70 (IN6Rd) 3 PC
12 6.641-898.0 Receptacles for tabs 6,3 2 PC
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30 Shearing shackle
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POS Article no. Description Quantity Unit Foot note text
1 4.321-079.0 Handhold 1 PC
2 7.303-193.0 Saucer-head screw M 8x16-4.6-A0P DIN 60 2 PC
3 7.312-277.0 Washer 8-200HV-A2E ISO7093-1 2 PC
4 7.311-427.0 Hexagon nut M8 -04-A2E DIN 985 2 PC
5 7.306-129.0 Screw M6x40 -8.8-P2R (In6Rd) 2 PC
6 7.312-003.0 Washer 6 -200HV-A3E ISO 7089 2 PC
7 7.311-422.0 Hexagon nut M 6-1.4305 ISO 10511 2 PC
8 5.019-280.0 Angle 1 PC
9 5.442-933.0 Piece of tube 2 PC
10 5.190-051.0 Strip 1 PC
11 5.190-053.0 Strip 1 PC
12 7.303-139.0 Saucer-head screw M6x20 -A2 DIN 603 2 PC
13 7.312-291.0 Washer 6-200HV-P2R ISO7093-1 2 PC
14 7.311-380.0 Cap nut M6 -6-A2E DIN 1587 2 PC
15 7.312-002.0 Washer 5-200HV-A3E ISO 7089 2 PC VERSION 1
16 7.306-077.0 Screw M5x16 -8.8-R2R (In6Rd) 2 PC VERSION 1
17 4.744-102.0 Switch complete 1 PC VERSION 1
18 7.343-303.0 Locking ring 8-A2 DIN 6799 2 PC VERSION 1
19 5.019-305.0 Angle 1 PC VERSION 1
20 4.021-105.0 Angle complete 1 PC VERSION 1
21 5.004-696.0 Strap 1 PC VERSION 1
22 6.303-014.0 Self-tapping screw M3X 16-ST-A2E 2 PC
23 6.631-852.0 Micro switch 1 PC
24 7.303-030.0 Screw M4x8 -St-P2R (In6Rd) 2 PC VERSION 1
25 5.332-160.0 Helical spring 1 PC VERSION 1
26 5.560-038.0 Slide of a press 1 PC VERSION 1
27 4.744-107.0 Switch complete 1 PC VERSION 2
28 7.303-038.0 Screw M5x12 -St-P2R (In6Rd) 2 PC
29 5.019-497.0 Angle 1 PC VERSION 2
30 5.337-028.0 Plate spring 1 PC VERSION 2
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40 Piping
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POS Article no. Description Quantity Unit Remark Foot note text
1 7.311-422.0 Hexagon nut M 6-1.4305 ISO 10511 3 PC
2 7.312-003.0 Washer 6 -200HV-A3E ISO 7089 6 PC
3 6.490-099.0 Vacuum motor 36V 654W 1 PC VERSION 1
4 6.388-713.0 Hose clip 1 PC
5 5.363-321.0 Joint ring 1 PC VERSION 1
6 6.339-021.0 Rubber buffer 2xM6-D20 H15 3 PC
7 5.316-364.0 Distance pin 3 PC VERSION 2
7 5.316-971.0 Distance pin 3 PC VERSION 1
8 6.389-896.0 Spiral hose 1 PC
9 6.388-713.0 Hose clip 1 PC VERSION 1
10 4.446-016.0 Drain hose complete BR-BD

TRIKE/550/700
1 PC VERSION 1 FOR ASA 80

11 6.388-248.0 Hose DN12,7 1 m TO ORDER AS CUT GOODS
12 6.641-474.0 Cable tape 8-210 1 PC
13 6.389-898.0 Hose stem 2 PC
14 6.385-108.0 Angle A1-3/8"-RG5 1 PC
15 6.362-579.0 O-Ring seal 17,5 X 3,5 1 PC
16 4.402-052.0 Screw union complete 1 PC
17 7.311-554.0 Hexagon nut B G 3/8"-CU2 DIN 431 1 PC
18 7.462-012.0 Fork head G 6x24-ST-A2E DIN 71752 2 PC
19 5.107-159.0 Bar 1 PC
21 4.042-703.0 Strap complete 1 PC
22 6.412-289.0 Ball valve 1 PC
23 6.388-546.0 Hose clip 1 PC
24 4.645-332.0 HOSE CONNECTOR 1/2" / 5/8" OPP 1 PC
25 6.490-305.0 Vacuum motor 36V EL KOM 1 PC VERSION 2
26 5.363-574.0 Joint ring 1 PC VERSION 2
27 2.639-909.0 Conversion kit turbine BR-BD 700 1 PC VERSION 2
28 6.388-713.0 Hose clip 1 PC VERSION 2
29 6.390-829.0 Drain hose DN38 BIG TRIKE, BR-BD

700
1 PC VERSION 2 OIL RESISTANT

29 6.390-829.0 Drain hose DN38 BIG TRIKE, BR-BD
700

1 PC VERSION 2 STANDARD

30 5.059-626.0 Sheet metal component hose hanger 1 PC VERSION 2



40 Piping
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POS Article no. Description Quantity Unit Remark Foot note text
31 7.303-112.0 Screw 6x20 -10.9-R2R (In6Rd) 2 PC
32 7.343-203.0 Lock washer 4-A2 DIN 6799 1 PC
33 5.316-292.0 Bolt 1 PC
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50 Switch box
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POS Article no. Description Quantity Unit valid from valid until Foot note text
1 6.644-277.0 Fuse insert -60A 1 PC
2 6.644-275.0 Fuse holder 2 PC
3 6.644-310.0 Safety cutout -25A 1 PC
4 6.644-279.0 Fuse holder 5 PC
6 6.633-337.0 Power relay 3 PC
7 7.306-056.0 Screw M4x8 -8.8-R2R (In6Rd) 4 PC
8 7.311-001.0 Hexagon nut M4 -6-A2E ISO

4032
8 PC

9 7.777-999.0 Stockpiling discontinued 1 PC GREEN CONNECTING STRIP
THAT FITTS THE GREEN PLUG

9 6.682-571.0 Control circuit board 1 PC 13902
9 6.682-341.0 Control circuit board 1 PC 13901 GREY CONNECTING STRIP

THAT FITTS THE GREY PLUG
10 7.306-071.0 Screw M5x10 -8.8-R2R (In6Rd) 6 PC
11 5.003-092.0 Plate 1 PC
12 5.046-780.0 Sheet metal component 1 PC
13 7.777-999.0 Stockpiling discontinued 1 PC
14 6.682-293.0 Control system 1 PC
15 5.046-781.0 Sheet metal component 1 PC
16 6.644-278.0 Fuse insert -30A 1 PC
17 6.644-311.0 Safety cutout -3A 3 PC
18 7.644-007.0 Fuse insert C 7,5 DIN 72581-3 1 PC
19 6.316-080.0 Distance pin M4 4 PC
20 7.311-002.0 Hexagon nut M5 -6-A2E ISO

4032
9 PC

21 7.306-632.0 Cylinder head screw M
4x25-4.8-A2E ISO

2 PC

22 5.112-502.0 Bush 2 PC
23 7.306-443.0 Cylinder head screw

M5x12-4.8-A2E ISO 1
1 PC

24 6.644-301.0 Fuse control system complete 1 PC
25 7.311-003.0 Hexagon nut M6 -8-A2E ISO

4032
1 PC

26 6.652-020.0 Isolator 1 PC
27 7.312-003.0 Washer 6 -200HV-A3E ISO 1 PC
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POS Article no. Description Quantity Unit valid from valid until Foot note text
7089

28 6.652-019.0 Resistor 1 PC
30 7.777-999.0 Stockpiling discontinued 1 PC
33 7.304-382.0 Hexagonal head screw M

6x12-8.8-A2E ISO
1 PC

34 6.644-276.0 Plate 1 PC
35 7.306-077.0 Screw M5x16 -8.8-R2R (In6Rd) 1 PC
36 6.664-037.0 Power diode 1 PC
37 2.883-814.0 Spare part set 1 PC



60 Control system
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POS Description Quantity Unit
61 Control system 1 PC
62 Control system 1 PC
63 Switch control system 1 PC
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61 Control system
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POS Article no. Description Quantity Unit Remark Foot note text
1 7.343-201.0 Lock washer 6-FST-PHR DIN 6799 1 PC
2 Shim ring 8x14x1-St2K50 DIN 988 1 PC
3 5.046-711.0 Sheet metal component 1 PC
4 4.100-096.0 Shaft 1 PC
5 5.481-160.0 Lever 1 PC
7 7.303-039.0 Screw M5x16 -St-P2R (In6Rd) 1 PC
8 7.312-278.0 Washer 5-200HV-A2E ISO7093-1 1 PC
9 5.316-292.0 Bolt 1 PC
10 7.462-012.0 Fork head G 6x24-ST-A2E DIN 71752 1 PC
11 7.343-203.0 Lock washer 4-A2 DIN 6799 1 PC
12 7.304-277.0 Hexagonal head screw M10x20

-8.8-ZFSHL I
1 PC

13 5.363-352.0 Joint ring 2 PC
14 7.311-512.0 Hexagon nut M 6-8-A2E ISO 7040 1 PC
15 7.312-291.0 Washer 6-200HV-P2R ISO7093-1 1 PC
16 7.306-118.0 Screw M 6x35 -8.8-R3R (In6Rd) 1 PC
17 7.306-337.0 Oval head screw M 4x35-A2-70 ISO

7045
1 PC

18 6.643-556.0 Terminal clamp 1 PC
19 7.312-281.0 Washer 4 -200HV-A2E ISO7093-1 1 PC
20 7.311-424.0 Hexagon nut M4 -8-A2E ISO 7040 1 PC
21 7.306-203.0 Screw M3x8 -A2-70 ISO 14853 1 PC
22 7.312-280.0 Washer 3 -200HV-A2E ISO7093-1 1 PC
23 6.631-819.0 Switch 1 PC
24 5.060-523.0 Housing 1 PC
26 5.390-512.0 Label KLBZ 1 PC
28 6.303-014.0 Self-tapping screw M3X 16-ST-A2E 1 PC
29 6.631-818.0 Switch 1 PC
30 6.631-851.0 Insulating plate 1 PC
31 5.132-010.0 Plug 2 PC
32 7.306-058.0 Screw M 4X 12- 8.8-R2R K-IN6RD 2 PC
33 5.481-161.0 Lever 1 PC
34 7.343-300.0 Lock washer 7-A2 DIN 6799 2 PC
35 5.112-495.0 Bush 2 PC



61 Control system
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POS Article no. Description Quantity Unit Remark Foot note text
37 5.100-161.0 Shaft 1 PC
38 5.100-162.0 Joining piece 2 PC VERS 3 FOR ORDERS PAY ATTENTION TO

VERSION OFF POS. 39
39 4.034-084.0 Retaining bracket 1 PC
40 5.481-169.0 Lever 1 PC
41 5.332-160.0 Helical spring 1 PC
43 7.316-337.0 Cotter 2,5x16-St-A2E ISO 1234 1 PC VERSION 1
44 6.343-149.0 Quick-fastener 1 PC VERSION 2
50 2.639-124.0 Conversion kit micro switch 1 PC
51 Sheet metal component 1 PC
52 7.312-043.0 Washer 3-A2 ISO 7089 8 PC
53 6.630-098.0 Micro switch 1 PC
54 7.303-386.0 Sheet metal screw ST2,2X13,0-ST-A2E

ISO
2 PC

55 7.312-080.0 Washer 10-C -100HV-tZn DIN 7989-1 1 PC
56 Shaft 1 PC
57 7.303-027.0 Screw M3x6-ST-R2R (IN6RD) 1 PC



50 Conversion kit micro switch (2.639-124.0)
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POS Article no. Description Quantity Unit
13 5.958-614.0 Spare parts list conversion kit micro sw 1 PC

Item text2: 26391240



13 Spare parts list conversion kit micro sw (5.958-614.0)
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POS Description Quantity Unit
10 Micro switch 1 PC



10 Micro switch
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10 Micro switch
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POS Article no. Description Quantity Unit
1 Sheet metal component 1 PC
2 7.312-043.0 Washer 3-A2 ISO 7089 8 PC
3 6.630-098.0 Micro switch 1 PC
4 7.303-386.0 Sheet metal screw ST2,2X13,0-ST-A2E ISO 2 PC
5 7.312-080.0 Washer 10-C -100HV-tZn DIN 7989-1 1 PC
6 Shaft 1 PC
7 7.303-027.0 Screw M3x6-ST-R2R (IN6RD) 1 PC
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POS Article no. Description Quantity Unit Foot note text
1 6.600-108.0 Control panel -BR 700 1 PC VERSION 1
1 6.600-175.0 Control panel only for replacement 1 PC VERSION 2
2 6.600-111.0 Key switch 1 PC
2 6.600-195.0 Key only for replacement 1 PC
3 6.600-113.0 Pushbutton emergency stop 1 PC
5 6.273-082.0 Cord cellular rubber 1 PC
6 7.311-421.0 Hexagon nut M 5-04-A2E DIN 985 8 PC
7 5.332-001.0 Helical spring 2 PC
9 5.324-030.0 Pushbutton 1 PC
10 5.105-206.0 Axle 1 PC
11 7.343-203.0 Lock washer 4-A2 DIN 6799 2 PC
12 7.312-002.0 Washer 5-200HV-A3E ISO 7089 2 PC
13 6.682-387.0 Hour counter complete 1 PC VERSION 2
14 7.303-186.0 Saucer-head screw M8x40 -St-A0P DIN 603 2 PC
15 7.312-004.0 Washer 8 -200HV-A3E ISO 7089 2 PC
16 7.311-427.0 Hexagon nut M8 -04-A2E DIN 985 2 PC
17 7.777-999.0 Stockpiling discontinued 5 PC PAY ATTENTION TO VERSION
18 6.600-112.0 Switch element 1 PC
19 6.600-114.0 Switch 1 PC
20 6.600-110.0 Sleeve 7 PC PAY ATTENTION TO VERSION
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63 Switch control system
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POS Article no. Description Quantity Unit
0 4.744-098.0 Switch 1 PC
1 7.306-045.0 Cylinder head screw M2x20-4.8-A2K DIN 84 2 PC
2 7.312-053.0 Washer 2,5-200HV-A3E ISO 7089 2 PC
3 6.631-816.0 Switch 2 PC
4 6.631-850.0 Insulating plate 1 PC
5 2.884-021.0 Spare parts set 1 PC
6 2.884-022.0 Spare parts set 1 PC



70 Suction mechanism
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POS Description Quantity Unit valid from valid until Foot note text
71 Suction beam retraction 1 PC
72 Suction bar 1 PC 12990 VERSION 1
73 Suction bar old 1 PC 12991 VERSION 2
74 Suction bar new 1 PC VERSION 3



71 Suction beam retraction
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71 Suction beam retraction
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POS Article no. Description Quantity Unit Foot note text
1 5.311-185.0 Hexagon nut 1 PC
2 7.306-193.0 Screw M6x16 -A2-70 (In6Rd) 1 PC
3 5.112-497.0 Bush 1 PC
4 7.343-011.0 Locking ring 35x1,5-FST-VZ DIN 471 1 PC
5 4.054-101.0 Column complete 1 PC
6 7.306-049.0 Cylinder head screw M 8x45-8.8-A2E ISO 1 PC
7 7.311-427.0 Hexagon nut M8 -04-A2E DIN 985 1 PC
8 7.311-224.0 Hexagon nut M 8-04-A2E ISO 4035 2 PC
9 4.777-042.0 Suction bar suspension BR/BD 550/700 Ers 1 PC
10 7.303-259.0 Eye screw BM 8x40-4.6-A2E DIN 444 1 PC
16 6.431-121.0 Snap hook 1 PC
17 4.172-010.0 Rope 1 PC VERSION 1+2
18 6.390-228.0 Suction hose DN 38 1 PC

Item text1: / 4.777-030.0 / -031.0
19 6.389-848.0 SUCTION HOSE BR700 1 PC

Item text1: / 4.777-021.0
21 7.312-003.0 Washer 6 -200HV-A3E ISO 7089 2 PC
22 5.112-419.0 Bush 2 PC
23 5.048-234.0 Rocker suction bar 1 PC
24 5.044-169.0 Holder suction bar 1 PC
25 4.172-013.0 Rope suction beam retraction 1 PC VERSION 3
26 7.303-139.0 Saucer-head screw M6x20 -A2 DIN 603 2 PC
27 6.403-045.0 Plain bearing with collar D28 2 PC
28 7.343-045.0 Lock washer 24-FST-A2E DIN 6799 2 PC
29 7.312-060.0 Washer 24-100HV-A3E ISO 7091 2 PC
30 6.343-132.0 Lock washer 8 2 PC
31 5.107-202.0 Bar 1 PC
32 7.306-151.0 Cylinder head screw M8x65 -8.8-A2E ISO4 1 PC
33 7.321-011.0 Star handle K 32 DIN 6335 2 PC
36 5.027-205.0 Rod holder suction bar 1 PC
40 4.777-042.0 Suction bar suspension BR/BD 550/700 Ers 1 PC



72 Suction bar
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72 Suction bar
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POS Article no. Description Quantity Unit Remark Foot note text
0 4.777-303.0 Suction bar 1060AB 1 PC
1 6.321-133.0 Star handle 2 PC
2 7.312-080.0 Washer 10-C -100HV-tZn DIN 7989-1 2 PC
3 4.263-020.0 Tensioning part 1 PC
4 7.311-421.0 Hexagon nut M 5-04-A2E DIN 985 4 PC
5 7.312-002.0 Washer 5-200HV-A3E ISO 7089 4 PC
6 7.311-380.0 Cap nut M6 -6-A2E DIN 1587 12 PC
7 7.312-003.0 Washer 6 -200HV-A3E ISO 7089 12 PC
8 6.273-136.0 Rubber lip kit 1 ZSA GREY
8 6.273-137.0 Rubber lip kit 1 ZSA T=5MM BROWN
8 6.273-161.0 Rubber lip kit 1 ZSA T=4MM BROWN
9 4.777-022.0 Suction bar 1 PC
10 4.263-018.0 Tensioning part 1 PC
11 7.306-077.0 Screw M5x16 -8.8-R2R (In6Rd) 4 PC
12 5.515-096.0 Roller 4 PC
13 5.029-469.0 Tube 2 PC
14 7.312-004.0 Washer 8 -200HV-A3E ISO 7089 2 PC
15 7.304-099.0 Hexagonal head screw M

8x90-8.8-A2E ISO
2 PC

16 2.638-672.0 Add-on kit support wheels suction bar 1 PC
17 7.311-422.0 Hexagon nut M 6-1.4305 ISO 10511 1 PC
18 7.312-026.0 Washer 6 -A2 ISO 7089 2 PC
19 5.105-245.0 Axle 1 PC
20 6.435-401.0 Wheel D54 1 PC
21 7.306-199.0 Screw M 6x50-A2-70 (IN6RD) 1 PC



73 Suction bar old
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73 Suction bar old
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POS Article no. Description Quantity Unit
1 5.031-482.0 End piece right 2 PC
3 6.321-133.0 Star handle 2 PC
4 7.312-080.0 Washer 10-C -100HV-tZn DIN 7989-1 2 PC
5 5.308-057.0 Threaded bolt 2 PC
6 7.312-277.0 Washer 8-200HV-A2E ISO7093-1 2 PC
8 5.031-464.0 Suction nipple 1 PC
9 6.321-243.0 Star grip stainless steel D50x48 2 PC
10 7.312-004.0 Washer 8 -200HV-A3E ISO 7089 2 PC
11 5.515-096.0 Roller 2 PC
12 5.029-469.0 Tube 2 PC
13 5.031-465.0 End piece left 1 PC
14 6.273-171.0 Rubber lip kit only for replacement NK 1 ZSA
14 6.273-172.0 Rubber lip kit only for replacement PU 1 ZSA
15 5.401-244.0 Insert curved 2 PC
16 5.401-243.0 Insert curved 2 PC
20 4.777-303.0 Suction bar 1060AB 1 PC
21 4.777-056.0 Suction bar curved BR-BD 700 1 PC
33 5.017-136.0 Angle 2 PC
34 2.639-561.0 Add-on kit support wheels suction bar 2 PC
35 4.042-871.0 Holder roller 2 PC
36 7.306-199.0 Screw M 6x50-A2-70 (IN6RD) 2 PC
37 6.435-401.0 Wheel D54 1 PC
38 5.105-245.0 Axle 2 PC
39 7.311-422.0 Hexagon nut M 6-1.4305 ISO 10511 2 PC
40 7.312-026.0 Washer 6 -A2 ISO 7089 4 PC
41 6.321-069.0 Handhold M6x20 2 PC
49 5.007-217.0 Plate 1 PC



34 Add-on kit support wheels suction bar (2.639-561.0)
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POS Article no. Description Quantity Unit
1 0.082-417.0 Spare parts list support wheels 1 PC

Item text2: 26395610



1 Spare parts list support wheels (0.082-417.0)
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POS Description Quantity Unit
10 Support wheels 1 PC



10 Support wheels
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10 Support wheels
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POS Article no. Description Quantity Unit
2 5.044-304.0 Holder roller 2 PC
3 7.312-026.0 Washer 6 -A2 ISO 7089 4 PC
4 7.311-422.0 Hexagon nut M 6-1.4305 ISO 10511 2 PC
5 6.435-401.0 Wheel D54 2 PC
6 5.105-320.0 Axle 2 PC
7 7.306-199.0 Screw M 6x50-A2-70 (IN6RD) 2 PC
8 7.303-037.0 Screw M5x10 -St-P2R (In6Rd) 4 PC
9 7.312-058.0 Washer 5 -A2 ISO 7089 4 PC



74 Suction bar new
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74 Suction bar new
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POS Article no. Description Quantity Unit Remark Foot note text
1 7.312-004.0 Washer 8 -200HV-A3E ISO 7089 3 PC
2 6.321-243.0 Star grip stainless steel D50x48 2 PC VERSION 1
3 5.094-050.0 Tube 2 PC VERSION 1
4 5.515-096.0 Roller 2 PC VERSION 1
5 2.885-326.0 End piece left / right spare parts set 1 PC
6 5.007-217.0 Plate 1 PC
6 5.007-619.0 Plate suction bar 1 PC STAINLESS STEEL CONSTRUCTION
7 5.031-989.0 Suction nipple 1 PC
8 4.777-303.0 Suction bar 1060AB 1 PC
9 2.885-294.0 End piece left / right spare parts set 1 PC
10 7.311-422.0 Hexagon nut M 6-1.4305 ISO 10511 1 PC
11 7.312-026.0 Washer 6 -A2 ISO 7089 2 PC
12 5.044-304.0 Holder roller 2 PC
13 7.312-058.0 Washer 5 -A2 ISO 7089 2 PC
14 7.303-037.0 Screw M5x10 -St-P2R (In6Rd) 2 PC
15 6.435-401.0 Wheel D54 1 PC
16 5.105-245.0 Axle 1 PC
17 7.306-199.0 Screw M 6x50-A2-70 (IN6RD) 1 PC
19 6.273-206.0 Rubber lip set anti stripe oil resistant 1 ZSA ANTI-STRIP
19 6.273-209.0 Rubber lip set oil resistant 1 ZSA OIL RESISTANT
19 6.273-215.0 Rubber lip set standard 1 ZSA STANDARD
20 4.777-056.0 Suction bar curved BR-BD 700 1 PC
21 2.639-561.0 Add-on kit support wheels suction bar 2 PC
22 5.128-339.0 Additional weight suction bar 1 PC
25 5.305-286.0 Wing screw M8x 2 PC VERSION 2
25 5.305-296.0 Wing screw M8x40 VA 2 PC VERSION 2 STAINLESS STEEL CONSTRUCTION
26 5.112-748.0 Sleeve 2 PC VERSION 2
27 6.321-239.0 Star grip VA Ø50x43 2 PC VERSION 2 STAINLESS STEEL CONSTRUCTION
28 5.094-231.0 Sleeve suction bar in VA 2 PC VERSION 2 STAINLESS STEEL CONSTRUCTION
29 5.515-267.0 Deflector roll 2 PC VERSION 2
30 5.308-064.0 Threaded bolt 2 PC VERSION 1
31 6.321-133.0 Star handle 2 PC VERSION 1
32 7.312-066.0 Washer 10 -A2 ISO 7089 2 PC VERSION 1



21 Add-on kit support wheels suction bar (2.639-561.0)
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POS Article no. Description Quantity Unit
1 0.082-417.0 Spare parts list support wheels 1 PC

Item text2: 26395610



1 Spare parts list support wheels (0.082-417.0)
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POS Description Quantity Unit
10 Support wheels 1 PC



10 Support wheels
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10 Support wheels
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POS Article no. Description Quantity Unit
2 5.044-304.0 Holder roller 2 PC
3 7.312-026.0 Washer 6 -A2 ISO 7089 4 PC
4 7.311-422.0 Hexagon nut M 6-1.4305 ISO 10511 2 PC
5 6.435-401.0 Wheel D54 2 PC
6 5.105-320.0 Axle 2 PC
7 7.306-199.0 Screw M 6x50-A2-70 (IN6RD) 2 PC
8 7.303-037.0 Screw M5x10 -St-P2R (In6Rd) 4 PC
9 7.312-058.0 Washer 5 -A2 ISO 7089 4 PC



80 Suspension work head BR 700
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POS Description Quantity Unit Foot note text
81 Suspension work head 1 PC VERSION 1
82 Suspension work head 1 PC VERSION 2



81 Suspension work head
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81 Suspension work head
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POS Article no. Description Quantity Unit
1 6.647-619.0 Connection cable 1 PC
1 7.777-999.0 Stockpiling discontinued 1 PC

Item text1: / 1.990-205.0
2 6.646-319.0 Plug two-pole 80A 1 PC
2 6.646-455.0 Plug grey BAT. SB175 1 PC

Item text1: / 1.990-205.0
3 7.311-002.0 Hexagon nut M5 -6-A2E ISO 4032 2 PC
4 7.311-003.0 Hexagon nut M6 -8-A2E ISO 4032 5 PC
5 7.312-003.0 Washer 6 -200HV-A3E ISO 7089 5 PC
6 7.304-382.0 Hexagonal head screw M 6x12-8.8-A2E ISO 5 PC
7 5.019-312.0 Angle 1 PC
8 7.312-002.0 Washer 5-200HV-A3E ISO 7089 2 PC
9 7.306-184.0 Screw M5x30 -A2-70 (In6Rd) 2 PC
10 4.672-043.0 Bracket 1 PC
11 5.390-525.0 Label SKALA 1 PC
12 5.332-374.0 Extension spring 1 PC
13 5.132-038.0 Plug 1 PC
14 7.305-048.0 Countersunk screw M5x12 -A2-70 (In6Rd) 1 PC
15 5.321-486.0 Handhold 1 PC
16 5.115-641.0 Washer 1 PC
17 5.310-107.0 Nut 1 PC
18 5.001-458.0 Plate 1 PC
19 5.305-239.0 Shaped screw 1 PC
20 5.305-238.0 Shaped screw 1 PC
21 5.046-843.0 Sheet metal component 1 PC
22 7.312-005.0 Washer 10-200HV-A3E ISO 7089 5 PC
23 7.343-303.0 Locking ring 8-A2 DIN 6799 1 PC
24 6.645-023.0 Distribution box 1 PC
25 7.306-098.0 Cylinder head screw M 4X16-8.8-A2E DIN 2 PC
26 7.312-001.0 Washer 4 -200HV-A3E ISO 7089 2 PC
27 7.311-001.0 Hexagon nut M4 -6-A2E ISO 4032 2 PC
28 4.515-029.0 Roller 2 PC
29 7.304-395.0 Hexagonal head screw M8x16-8.8-A2E ISO 2 PC



81 Suspension work head
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POS Article no. Description Quantity Unit
30 7.312-004.0 Washer 8 -200HV-A3E ISO 7089 2 PC
31 7.311-004.0 Hexagon nut M8 -8-A3E ISO 4032 2 PC
32 7.316-337.0 Cotter 2,5x16-St-A2E ISO 1234 1 PC
39 7.316-342.0 Cotter 3,2x20 -St-A2E ISO 1234 3 PC
41 7.316-206.0 Bolt B10,0x45-ST-A2E ISO 2341 1 PC
42 7.316-209.0 Bolt B10,0x55-ST-A2E ISO 2341 1 PC
43 7.316-225.0 Bolt B10,0x65-ST-A2E ISO 2341 1 PC
44 5.115-636.0 Washer 2 PC
45 4.481-090.0 Lever 1 PC
47 4.021-104.0 Angle guide 1 PC
50 7.316-226.0 Bolt B-10x60-St-A2E ISO 2341 1 PC
56 7.316-454.0 Spring clip 2,5-DR-vz DIN11024 1 PC
57 6.648-305.0 Reducing bush 2 PC

Item text1: / 1.990-205.0
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82 Suspension work head

Valid on 11.10.2021 Page 66 / 95

POS Article no. Description Quantity Unit
1 6.647-619.0 Connection cable 1 PC
2 6.646-319.0 Plug two-pole 80A 1 PC
3 7.311-002.0 Hexagon nut M5 -6-A2E ISO 4032 2 PC
4 7.311-003.0 Hexagon nut M6 -8-A2E ISO 4032 3 PC
5 7.312-003.0 Washer 6 -200HV-A3E ISO 7089 3 PC
6 7.306-090.0 Screw M6x16 -8.8-P2R (In6Rd) 3 PC
7 5.019-312.0 Angle 1 PC
8 7.312-002.0 Washer 5-200HV-A3E ISO 7089 2 PC
9 7.306-184.0 Screw M5x30 -A2-70 (In6Rd) 2 PC
10 5.672-043.0 Bracket 1 PC
11 5.390-525.0 Label SKALA 1 PC
12 5.332-374.0 Extension spring 1 PC
13 5.132-038.0 Plug 1 PC
14 7.305-048.0 Countersunk screw M5x12 -A2-70 (In6Rd) 1 PC
15 5.321-486.0 Handhold 1 PC
16 5.115-641.0 Washer 1 PC
17 5.310-107.0 Nut 1 PC
18 5.001-458.0 Plate 1 PC
19 5.305-239.0 Shaped screw 1 PC
20 5.305-238.0 Shaped screw 1 PC
21 5.046-843.0 Sheet metal component 1 PC
22 7.312-005.0 Washer 10-200HV-A3E ISO 7089 3 PC
23 7.343-303.0 Locking ring 8-A2 DIN 6799 1 PC
24 6.645-023.0 Distribution box 1 PC
25 7.306-098.0 Cylinder head screw M 4X16-8.8-A2E DIN 2 PC
26 7.312-001.0 Washer 4 -200HV-A3E ISO 7089 2 PC
27 7.311-001.0 Hexagon nut M4 -6-A2E ISO 4032 2 PC
28 4.515-032.0 Roller complete 2 PC
29 7.305-637.0 Countersunk screw M8x16-A2-70 ISO 10642 4 PC
30 7.312-004.0 Washer 8 -200HV-A3E ISO 7089 4 PC
31 7.311-004.0 Hexagon nut M8 -8-A3E ISO 4032 4 PC
32 7.316-337.0 Cotter 2,5x16-St-A2E ISO 1234 2 PC
39 7.316-342.0 Cotter 3,2x20 -St-A2E ISO 1234 4 PC



82 Suspension work head

Valid on 11.10.2021 Page 67 / 95

POS Article no. Description Quantity Unit
41 7.316-228.0 Bolt B-10x120 -St-A2E ISO 2341 1 PC
42 5.107-170.0 Bar 1 PC
44 5.115-636.0 Washer 2 PC
45 5.481-186.0 Lever 1 PC
47 4.021-104.0 Angle guide 1 PC
48 5.042-934.0 Holder 1 PC
49 6.303-134.0 Screw M6x12-ST-A2E DIN 7500-1 2 PC
50 7.316-226.0 Bolt B-10x60-St-A2E ISO 2341 1 PC
51 5.028-894.0 Tube 1 PC
52 5.028-895.0 Tube 1 PC
53 6.343-127.0 Quick-fastener 2 PC
54 5.110-597.0 Sleeve 2 PC
56 7.316-454.0 Spring clip 2,5-DR-vz DIN11024 1 PC



90 Transmission BR 700
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POS Description Quantity Unit Foot note text
91 Transmission 1 PC VERSION 1
92 Transmission 1 PC VERSION 2



91 Transmission
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POS Article no. Description Quantity Unit
1 6.435-255.0 Wheel cap 2 PC
2 7.343-040.0 Locking ring 20x1,2 -St-ph DIN 471 4 PC
3 5.515-073.0 Wheel 2 PC
4 5.112-496.0 Bush 2 PC
5 5.251-023.0 Bearing support 3 PC
6 7.401-171.0 Ball bearing 6304-2RS Wälzl.St DIN 625 3 PC
7 7.343-116.0 Locking ring 52x2 -St-vz DIN 472 3 PC
8 7.318-067.0 Parallel key 6x6x45-C45K DIN 6885-1 2 PC
9 6.613-016.0 Direct current motor 1 PC
10 7.306-090.0 Screw M6x16 -8.8-P2R (In6Rd) 4 PC
11 7.777-999.0 Stockpiling discontinued 1 PC
12 7.777-999.0 Stockpiling discontinued 1 PC
13 7.312-004.0 Washer 8 -200HV-A3E ISO 7089 10 PC
14 7.311-004.0 Hexagon nut M8 -8-A3E ISO 4032 4 PC
15 6.321-046.0 Coating pedal 1 PC
16 6.330-088.0 Extension spring 1 PC
17 6.631-852.0 Micro switch 1 PC
18 7.777-999.0 Stockpiling discontinued 1 PC
19 7.306-129.0 Screw M6x40 -8.8-P2R (In6Rd) 1 PC
20 7.777-999.0 Stockpiling discontinued 1 PC
21 7.306-406.0 Cylinder head screw M3x16-4.8-A2E ISO 1 2 PC
22 7.304-397.0 Hexagonal head screw M8x20-8.8-A2E ISO 6 PC
23 6.610-102.0 Carbon brush set 1 ZSA
24 7.312-018.0 Washer 20-200HV-A3E ISO 7090 2 PC
25 7.316-361.0 Cotter 5x36-St-A2E ISO 1234 2 PC
26 5.004-696.0 Strap 1 PC
27 7.312-003.0 Washer 6 -200HV-A3E ISO 7089 1 PC
28 7.311-422.0 Hexagon nut M 6-1.4305 ISO 10511 1 PC
29 6.437-640.0 Axle left Amer 4018568 1 PC
30 6.437-641.0 Axle right Amer 4018578 1 PC
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POS Article no. Description Quantity Unit
1 6.435-255.0 Wheel cap 2 PC
2 7.343-040.0 Locking ring 20x1,2 -St-ph DIN 471 4 PC
3 5.515-073.0 Wheel 2 PC
4 5.112-496.0 Bush 2 PC
5 5.251-023.0 Bearing support 3 PC
6 7.401-171.0 Ball bearing 6304-2RS Wälzl.St DIN 625 3 PC
7 7.343-116.0 Locking ring 52x2 -St-vz DIN 472 3 PC
8 7.318-067.0 Parallel key 6x6x45-C45K DIN 6885-1 2 PC
9 6.613-016.0 Direct current motor 1 PC
10 7.306-090.0 Screw M6x16 -8.8-P2R (In6Rd) 4 PC
11 4.480-012.0 Leverage 1 PC
13 7.312-004.0 Washer 8 -200HV-A3E ISO 7089 8 PC
14 7.311-004.0 Hexagon nut M8 -8-A3E ISO 4032 2 PC
15 6.321-046.0 Coating pedal 1 PC
16 6.330-190.0 Extension spring 1 PC
17 6.631-852.0 Micro switch 1 PC
20 5.004-717.0 Strap 1 PC
21 7.306-406.0 Cylinder head screw M3x16-4.8-A2E ISO 1 2 PC
22 7.304-397.0 Hexagonal head screw M8x20-8.8-A2E ISO 6 PC
23 6.610-102.0 Carbon brush set 1 ZSA
30 6.343-122.0 Lock washer 2 PC
31 7.312-280.0 Washer 3 -200HV-A2E ISO7093-1 2 PC
32 7.303-193.0 Saucer-head screw M 8x16-4.6-A0P DIN 60 2 PC
33 6.437-640.0 Axle left Amer 4018568 1 PC
34 6.437-641.0 Axle right Amer 4018578 1 PC
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POS Description Quantity Unit
101 Top part 1 PC
102 Bottom part 1 PC
103 Brush and motor 1 PC
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POS Article no. Description Quantity Unit valid from valid until
1 5.305-233.0 Shaped screw 1 PC
2 5.481-166.0 Lever 1 PC
3 5.053-058.0 Brush beam 1 PC
4 4.002-051.0 Strap complete 1 PC 11286
4 5.004-721.0 Strap 1 PC 11287
5 5.310-107.0 Nut 1 PC
6 5.305-240.0 Shaped screw 1 PC
8 5.305-232.0 Shaped screw 4 PC
9 7.306-074.0 Cylinder head screw M10x35-8.8-A3E ISO4 1 PC
10 5.332-358.0 Helical spring 4 PC
11 5.116-028.0 Thrust piece 4 PC
12 5.003-061.0 Cover plate motor 2 PC
13 7.303-047.0 Screw M6x16 -St-R3R (In6Rd) 8 PC
14 5.060-497.0 Motor housing 2 PC
15 5.316-373.0 Bolt 2 PC
16 5.031-025.0 Guide 2 PC
17 5.251-022.0 Bearing support 8 PC
18 5.046-769.0 Sheet metal component 1 PC
19 7.311-431.0 Hexagon nut M 5-1.4305 DIN 985 2 PC
20 7.305-276.0 Countersunk screw M 5x30-A2-70 ISO 7046 1 PC
21 5.058-503.0 Sheet metal component sweep tank 1 PC
22 7.303-058.0 Countersunk screw M5x12 -St-A2R (In6Rd) 8 PC
23 5.031-024.0 Profile dirt-absorbing 1 PC
24 5.031-106.0 Profile 2 PC
25 5.115-650.0 Washer 2 PC
26 5.112-507.0 Bush 1 PC
27 5.181-043.0 Strip 1 PC
28 5.046-869.0 Plate 1 PC
29 5.060-496.0 Brush housing 1 PC
30 5.019-295.0 Angle guide 2 PC
31 5.042-898.0 Holder 1 PC
32 7.303-067.0 Screw M8x16-ST-R3R (IN6RD) 2 PC
33 7.306-068.0 Cylinder head screw M10x45-8.8-A2K DIN 912 1 PC
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POS Article no. Description Quantity Unit valid from valid until
34 7.305-050.0 Countersunk screw M5x20 -A2-70-s (In6Rd 1 PC
35 7.312-052.0 Washer 5 -A2 ISO 7089 2 PC
36 5.112-506.0 Bush 1 PC
37 7.306-207.0 Screw M4x12 -A2-70 (In6Rd) 6 PC
38 7.311-516.0 Hexagon nut M 4-A2-70 DIN 985 6 PC
39 7.343-205.0 Lock washer 9-St-A2E DIN 6799 1 PC
40 7.311-423.0 Hexagon nut M10 -04-A2E DIN 985 1 PC
41 7.312-005.0 Washer 10-200HV-A3E ISO 7089 4 PC
42 5.028-821.0 Tube 2 PC
43 7.343-303.0 Locking ring 8-A2 DIN 6799 2 PC
44 4.820-915.0 Cable complete 1 PC
45 7.303-047.0 Screw M6x16 -St-R3R (In6Rd) 6 PC
46 6.321-131.0 Snap lock 1 PC
47 5.305-244.0 Shaped screw 1 PC
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POS Article no. Description Quantity Unit Remark Foot note text
1 7.305-052.0 Countersunk screw M6x12 -A2-70

(In6Rd)
2 PC

2 5.316-371.0 Arbor 2 PC
3 4.042-723.0 Retainer plate complete 2 PC
4 7.305-639.0 Countersunk screw M8x20 -A2-70 ISO

10642
4 PC

5 5.060-496.0 Brush housing 2 PC VERSION 1
5 5.060-587.0 Brush housing 2 PC VERSION 2
7 5.023-181.0 Strip ram protection 1 PC
8 7.777-999.0 Stockpiling discontinued 1 PC VERSION 1 ORDER ACCORDING TO

CONSUMPTION
9 5.023-171.0 Strip EPDM 1 PC
10 7.303-048.0 Screw M6x20 -St-R3R (In6Rd) 12 PC
11 5.028-800.0 Tube 2 PC VERSION 1
11 5.028-880.0 Tube 2 PC VERSION 2
12 5.115-646.0 Washer 14 PC
13 5.379-023.0 Rubber bushing rubber 2 PC
14 Hose nozzle angle 2 PC
15 6.388-194.0 Hose DN 7 1 m TO ORDER AS CUT GOODS
16 7.373-019.0 Hose clip A 10-16x9-W4 DIN3017 4 PC
17 6.389-874.0 T-Hose nozzle 1 PC
18 6.388-546.0 Hose clip 1 PC
19 5.443-375.0 Hose stem 1 PC
20 6.362-170.0 O-Ring seal 11,3 X 2,4-NBR 70 1 PC
21 6.362-176.0 O-Ring seal 6,07x1,78 4 PC
22 5.042-867.0 Holder 1 PC
23 6.388-248.0 Hose DN12,7 1 m TO ORDER AS CUT GOODS
24 5.115-673.0 Washer 6 PC VERSION 2
25 6.368-040.0 Protective plug 1 PC VERSION 2
26 5.044-077.0 Holder only for replacement 1 PC VERSION 1A



103 Brush and motor

Valid on 11.10.2021 Page 79 / 95



103 Brush and motor

Valid on 11.10.2021 Page 80 / 95

POS Article no. Description Quantity Unit
1 6.613-546.3 Direct current motor 1 PC
2 6.613-022.0 Direct current motor 1 PC
3 5.762-130.0 Roller brush red 2 PC
3 5.762-131.0 Roller brush white (old colour black) 2 PC
3 5.762-132.0 Roller brush orange (old colour red) 2 PC
3 5.762-133.0 Roller brush green (old colour grey) 2 PC
3 5.762-232.0 Roller brush white (old colour black) 2 PC
4 7.306-131.0 Screw M6x45 -8.8-P2R (In6Rd) 3 PC
5 5.031-736.0 Additional weight BR700 3 PC
6 5.110-680.0 Sleeve 3 PC
10 6.613-037.0 Direct current motor 1 PC
11 6.613-038.0 Direct current motor 1 PC
100 6.610-102.0 Carbon brush set 2 ZSA



1 Direct current motor (6.613-546.3)
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POS Article no. Description Quantity Unit
9999 6.610-058.0 Carbon brush set 1 PC
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POS Description Quantity Unit
111 Transmission right 1 PC
112 Transmission left 1 PC
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POS Article no. Description Quantity Unit Foot note text
1 6.348-272.0 Toothed belt 1 PC
2 7.343-003.0 Locking ring 12x1-Rf-St DIN 471 1 PC
3 5.625-272.0 Toothed belt pulley 1 PC
4 7.343-231.0 Locking ring 32x1,2 -St-ph DIN 472 1 PC
5 7.401-169.0 Ball bearing 6201-2RS-WAELZLAGST DIN 625 2 PC
6 5.110-569.0 Sleeve 1 PC
7 5.003-090.0 Cover plate 1 PC
8 7.303-517.0 Self-tapping screw M6x16-ST-A2E DIN 7500 2 PC
9 7.306-090.0 Screw M6x16 -8.8-P2R (In6Rd) 1 PC
10 5.115-631.0 Washer 1 PC
11 5.625-271.0 Toothed belt pulley 1 PC
12 5.115-630.0 Washer 1 PC
13 5.042-839.0 PLATE 1 PC
14 7.312-276.0 Washer 6 -200HV-A2E ISO7093-1 4 PC
15 7.306-092.0 Screw M6x20-ST- 8.8-R3R (IN6RD) 4 PC
16 7.318-070.0 Parallel key 5x5x20-C45K DIN 6885-1 1 PC
17 7.303-048.0 Screw M6x20 -St-R3R (In6Rd) 6 PC
18 6.613-025.0 Blower wheel 1 PC
19 7.343-304.0 Lock washer 15 -A2 DIN 6799 1 PC
20 5.100-170.0 Driveshaft 1 PC
21 7.318-007.0 Parallel key 4x4x16-C45K DIN 6885 2 PC
22 6.343-149.0 Quick-fastener 1 PC
23 5.515-078.0 Roller 1 PC
24 5.316-370.0 Bolt 1 PC
25 6.643-047.0 Plug red complete 75A 12mm² 1 PC RED
26 6.643-048.0 Plug blue complete 75A 12mm² 1 PC BLUE
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POS Article no. Description Quantity Unit Foot note text
1 6.613-025.0 Blower wheel 1 PC
2 7.303-048.0 Screw M6x20 -St-R3R (In6Rd) 6 PC
3 7.318-070.0 Parallel key 5x5x20-C45K DIN 6885-1 1 PC
4 7.312-276.0 Washer 6 -200HV-A2E ISO7093-1 4 PC
5 7.306-092.0 Screw M6x20-ST- 8.8-R3R (IN6RD) 4 PC
6 5.042-839.0 PLATE 1 PC
7 5.115-630.0 Washer 1 PC
8 5.625-271.0 Toothed belt pulley 1 PC
9 5.115-631.0 Washer 1 PC
10 7.306-090.0 Screw M6x16 -8.8-P2R (In6Rd) 1 PC
11 6.348-272.0 Toothed belt 1 PC
12 7.303-517.0 Self-tapping screw M6x16-ST-A2E DIN 7500 2 PC
13 5.003-090.0 Cover plate 1 PC
14 7.343-003.0 Locking ring 12x1-Rf-St DIN 471 1 PC
15 5.625-272.0 Toothed belt pulley 1 PC
16 7.343-231.0 Locking ring 32x1,2 -St-ph DIN 472 1 PC
17 7.401-169.0 Ball bearing 6201-2RS-WAELZLAGST DIN 625 2 PC
18 5.110-569.0 Sleeve 1 PC
19 5.515-078.0 Roller 1 PC
20 5.316-370.0 Bolt 1 PC
21 7.343-304.0 Lock washer 15 -A2 DIN 6799 1 PC
22 5.100-170.0 Driveshaft 1 PC
23 7.318-007.0 Parallel key 4x4x16-C45K DIN 6885 1 PC
24 6.343-149.0 Quick-fastener 1 PC
25 6.643-047.0 Plug red complete 75A 12mm² 1 PC RED
26 6.643-048.0 Plug blue complete 75A 12mm² 1 PC BLUE
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POS Article no. Description Quantity Unit Remark Foot note text
0 6.654-049.0 Battery kit NASS 6V175AH 1 ZSA 36V/175AH LOW-MAINTENANCE
0 7.777-999.0 Stockpiling discontinued 1 PC 36V/180AH MAINTENANCE-FREE
1 6.647-737.0 Cable battery 16 mm² 1 PC
2 6.654-063.0 Battery charger 1 PC 36V/20A
3 6.647-619.0 Connection cable 1 PC
5 6.654-064.0 Battery charger 1 PC 36V/22A
6 6.654-124.0 Battery 6V180AH 6 PC 6V/180AH MAINTENANCE-FREE
7 6.647-738.0 Cable battery 16 mm² 4 PC
8 6.654-051.0 Battery charger 1 PC 36V/25A
9 6.650-113.0 Power cable only for replacement 1 PC
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POS Article no. Description Quantity Unit
0 2.884-047.0 Spare parts set hoisting motor 1 PC
1 6.613-036.0 Electric motor 1 PC
2 6.362-534.0 O-Ring seal 18,0 X 2,0-NBR 70 1 PC
4 Cylinder head screw M 4x60-4.8-A2E DIN 2 PC
5 6.631-955.0 Micro switch 2 PC
6 7.312-032.0 Washer 5-CuZn-E2E ISO7090 1 PC
7 7.343-204.0 Lock washer 6 -CuSn8 DIN 6799 1 PC
8 Cam 2 PC
9 7.307-512.0 Threaded pin M5x5 -45H-A2E ISO 4027 2 PC
10 7.306-401.0 Cylinder head screw M3x25 -4.8-A2E ISO 2 PC
11 6.641-278.0 Cable gland PG7 1 PC
12 6.641-483.0 Locknut PG7 1 PC
13 Cover 1 PC
14 7.306-057.0 Screw M4x10 -8.8-ZNBHL (In6Rd) 2 PC
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POS Article no. Description Quantity Unit
0 4.762-188.0 Roll pad BR 700 1 PC
1 4.115-004.0 Washer closure 1 PC
3 7.401-169.0 Ball bearing 6201-2RS-WAELZLAGST DIN 625 1 PC
4 5.112-736.0 Bush hexagon 19mm 1 PC
6 6.369-454.0 Pad yellow 105-20ST 1 ZSA
7 6.369-455.0 Pad green 105-20ST 1 ZSA
8 6.369-456.0 Pad red 105-20ST 1 ZSA
9 5.005-267.0 Ronde 1 PC
10 7.343-037.0 Locking ring 50x2-FST-RF DIN 471 1 PC
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150 Add-on kit valve
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POS Article no. Description Quantity Unit Foot note text
0 4.580-370.0 Valve ball valve 1 PC VERSION 1
0 4.580-605.0 Valve 1 PC VERSION 2
1 4.623-467.0 Motor complete ball valve 1 PC
2 6.347-076.0 Spacer sleeve 2 PC
3 7.303-096.0 Screw 4x22-ST-10.9-R2R (IN6RD) 2 PC
4 7.777-999.0 Stockpiling discontinued 1 PC
5 5.006-192.0 Plate right ball valve 1 PC
6 7.303-107.0 Screw 5x16 -10.9-P2R (K-In6Rd) 7 PC
7 6.682-488.0 Electronics ball valve 1 PC
8 6.388-752.0 Hose stem DN13 2 PC
9 6.641-474.0 Cable tape 8-210 4 PC
10 6.388-248.0 Hose DN12,7 1 m TO ORDER AS CUT GOODS
11 6.389-898.0 Hose stem 2 PC
12 6.412-289.0 Ball valve 1 PC
13 5.044-325.0 Holder ball valve 1 PC
14 7.312-045.0 Washer 6-200HV-P4E ISO 7089 1 PC
15 7.303-047.0 Screw M6x16 -St-R3R (In6Rd) 1 PC
16 2.884-162.0 Spare part set 1 PC
17 7.306-211.0 Screw M 4x25-A2-70 (IN6RD) 2 PC
18 7.311-028.0 Hexagon nut M 4-04-A2E ISO 4035 2 PC
19 7.311-000.0 Hexagon nut M3 -6-A2E ISO 4032 3 PC
20 7.312-011.0 Washer 3-200HV-A2E ISO 7092 3 PC
21 7.303-501.0 Self-tapping screw M3x20-ST-A2E DIN 7500 4 PC
22 7.312-043.0 Washer 3-A2 ISO 7089 4 PC
23 6.630-635.0 Micro switch lever suction bar 2 PC
24 7.303-129.0 Screw 4x16-10.9-R2R (K-In6Rd) 2 PC
25 5.050-120.0 Frame ball valve electrically 1 PC
26 5.006-193.0 Plate left ball valve 1 PC
27 6.648-230.0 Wire protecting sleeve 2 PC
28 6.648-245.0 Cable ball valve electrically 1 PC VERSION 1
28 6.648-847.0 Cable 1 PC VERSION 2
29 7.777-999.0 Stockpiling discontinued 1 PC
30 7.777-999.0 Stockpiling discontinued 1 PC
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POS Article no. Description Quantity Unit Foot note text
31 5.820-075.0 Cable 1 PC
32 5.064-135.0 Housing ball valve 1 PC
33 6.303-318.0 Screw 3,5x12-10.9-R2R (IN6RD) 2 PC
34 6.373-319.0 Cable clamp R 8 1 PC
35 5.032-761.0 Elbow connector ball valve 1 PC
36 6.648-064.0 Cable bushing 1 PC
37 7.303-095.0 Screw 4x12-ST-10.9-R2R (IN6RD) 4 PC
38 5.006-796.0 Plate left 1 PC
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